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T0eT 92 /TEST REPORT
ﬁﬂﬁé . Lk %4 /SLNo. 934717
PROFINE INDIA WINDOW TECHNOLOGY PRIVATE LIMITED : f : % /REPORT No. : 75630

Plot No.731A, Near Bombardier Limited, Savli Industrial
Area, GIDC manjusar, Vadodara, Gujarat - 391775 & / Date : 16-11-2023

- 10 ges....01-...Nos. PartAB,C & D
Heef / Customer Let. Ref : 16-10-2078
T A W S SHER wiET ReE / TEST REPORT AS PER TEST STANDARD : Refer Part C
(40T - % /PART-A)
W e @1 firaor / PARTICULARS OF SAMPLE SUBMITTED
PZ_2067_Window Sash 68mm - as stated
by party

#) W W= A/ a) Name of the Sample

o) e W # W e/ b) Date of Receiptof sample . 27-10-2023

) TS/ R/ TR e | ¢) Grade / variety / type / size / class  : Nil

?) wiftm gem / d) Declared value, If any - Nil
3) F ¥./e)Code No. - Nil

¥) %9 W w fmiw awE/ f) Batch No. and Date of Manufacture:  Nil

%)  =En/g) Quantity : Tmtr. X 12 nos.
T) T # W /h) Mode of Packing - carton packing
¥)  #@ S W 7@ /i) Sealed or not : Sealed

q) wE e T/ j) Any other information ;-

23102457 @ _ g/pARr.iﬂ

STRE W&I SUPPLEMENTARY INFORMATIONS
&) Wfufein wrfarfar 87 W+ /a) Reference to sampling procedure : Sampling not done by this lab
am) mmﬁ%ﬁmmmm@mwﬁvﬂ

b) Supporting documents for the measurement taken and result derived

3) ﬁéﬁamaﬁvﬁﬁﬁuﬁ%aﬁmwﬂmﬁﬁ%aﬁénﬁaﬁ

¢) Deviation from the test method as prescribed in relevant work instructions, if any : No deviation Irom the standard

\‘PWJ‘/ @M/ 1of 2

: As givenin Part C
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e Rqd /TEST REPORT

f4d o /REPORT No. : 19630
16-11-2023
& / Date :

%% /S.No. 34017

Test Duration: 31-10-2023 To 16-11-2023 [ T

= 1 IPART-C]

T 9o / TEST RESULTS

has been secured.

6. Details of test sub-contracted: Nil

S.no. Test Name Test Method / Unit Test Value Obtained
Standard
1 |Vicat Softening Temperature at IS 13360 °C 80.8
5kg load (Part-6/Sec.1)
2 |Flexural Modulus of Elasticity IS 13360 N/mm? 2759.0
(Part-5/Sec.7)
3 |Charpy Impact Strength 1S 13360 kd/m? 65.89
(Notched) (Part-5/Sec.5)
4 |Density 1S 13360 glcc 1.47
(Part-3/Sec.1)
Part-D REMARKS

1. This Test report/Certificate is issued only for the samples submitted to CIPET

2.The Results stated above related only to the items tested.

3.The Quality of the subsequent production lot has to be ensured by the purchaser.

4. This report, in full or part, shall not be reproduced, published, advertised, used for any legal action, Unless prior permission

5. Selection of samples for individual test has been done in accordance with respective clauses of IS. L

Issued to:
PROFINE INDIA WINDOW TECHNOLOGY PRIVATE LIMITED

Plot No.731A, Near Bombardier Limited, Savli Industrial Area, GIDC manjusar, Vadodara,

391775

LetterRef.: --
Dated:  16-10-2023

***End Of Report****
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S. Udhayamalar,
Sr. Technical Officer



